



Technical Report: (9617) 097-0319
Date Received: APRIL 07, 2017

APRIL 10, 2017
Page 1 of 4

DANG THI THANH MAI
PLANTATION GROWN TIMBERS (VIETNAM) LIMITED
NUMBER 9, ROAD 10, SONG THAN 1 INDUSTRIAL PARK, DI AN DISTRICT, BINH DUONG PROVINCE, VIETNAM

Sample Description:	GEO KING QTA BED	Sample Size:	01 PC
Vendor:	PLANTATION GROWN TIMBERS (VIETNAM) LIMITED	VPN:	/
Manufacturer:	/	SKN/SKU No.:	/
Buyer:	/	PO No.:	/
Agent:	/	Ref #:	/
Labeled Age Grade:	/	Country of Origin:	/
Appropriate Age Grade:	/	Assortment No.:	/
Client Specified Age Grade:	/	Department No.:	/
Tested Age Grade:	/	ITEM#:	GEO001/K/QTA
UPC Code:	/	Date of Production:	/
Phase of Production:	PRODUCTION	Model/Style#:	/
Color:	/	Country of Destination:	/
Program:	/		
Previous No:	N/A		

TEST:

- Durability Test

EXECUTIVE SUMMARY:

The sample(s) MEETS the following requirement(s):

- The requirement of BS EN 1725 Cl 7.3, Durability Test.



PLANTATION GROWN TIMBERS (VIETNAM) LIMITED
Technical Report: **(9617) 097-0319**
APRIL 10, 2017
Page 2 of 4

If there is any question regarding this report, please contact the following lab personnel:

Administrative inquiries, please contact:

Primary Contact: Ryan Nguyen, Tel: 848-37421-604 ~ 6, Ext: 112; email: ryan.nguyen@vn.bureauveritas.com
Back-up Contact: Abby Pham, Tel: 848-37421-604 ~ 6, Ext: 559; email: abby.pham@vn.bureauveritas.com

Technical inquiries, please contact:

Primary Contact: Terry Nguyen, Tel: 848-37421-604 ~ 6, Ext: 339; email: terry.nguyen@vn.bureauveritas.com
Back-up Contact: Ron Nguyen, Tel: 848-37421-604 ~ 6, Ext: 313; email: ron.nguyen@vn.bureauveritas.com

BUREAU VERITAS CONSUMER PRODUCTS SERVICES (VN) LTD.

TERRY NGUYEN
AUTHORIZED REPORT APPROVER – HARDLINE, TOYS & JUVENILE PRODUCTS DIVISION



RESULT(S):

Evaluation	Citation / Method	Criteria	Results	Rating
Durability Test	BS EN 1725 Cl 7.3	Apply a vertical downward force of 1000 N at three positions: <ul style="list-style-type: none"> • At the geometry center of the bed • At two corner points from 300 mm of two end corners of the bed Apply the load 10,000 times at each point. During each application maintain the load for 3±1 s After testing, there shall be no deformation that may compromise safety.	M	PASS

Results Key:

M	Meets	NM	Does Not Meet
NA	Not Applicable	NT	Not Tested
C	Claimed	R	Recorded

